adani

Ports and
Logistics
Date:
29.05.2024
To
Deputy Director General of Forest (Central),
Ministry of Environment, Forest and Climate Change,
Regional Office (WZ), E-5, Kendriya
Paryavaran Bhawan, Arera Colony,
Link Road No, - 3, Bhopal — 462 016,
E-mail: rowz.bpl-mef@nic.in, mplinace-gUj@gov.in
Sub : Half yearly Compliance report of Environment Clearance for "Warehouse Project at
village Bhenslay, Tehsil = Mhow, District - Indore, Madhya Pradesh”

Ref : Environment clearance granted to M/s Adani Logistics Limited vide letter dated

29.04.2022 EC |dentification no. EC22B038MP126872
Dear Sir,

Please refer to the above cited reference for the said subject matter. In connection to the same, it
[...]
. % 8T@6 NOS 4L 560 FOOTING SHOULD COME IN DIRECT
" = VEHICULAR MOVEMENT DRAIN - - CONTACT OF PROBLEMATIC BC SOIL.
SECTION &-L / STRETCHE TOF 250 MM THICK VEHICULAR DRAIN COVER SECTION
A DRAI N LAYOUT Date: 08.03.2022
] ] ISSUED FOR CONSTRUCTION
Rev Descripfion By Verified Date EPC CONTRACTOR Consultant Client Drawn Check Drawing Tifle

0 | ISSUED FOR CONSTRUCTION DS KP 08.03.2022

ada ni DS KP WAREHOUSING FACILITY AT INDORE PHASE-2
esigne " eri eSS _

STORM WATER DRAIN LAYOUT AND DETAILS

COPYRIGHT

The concepts, diagrams and information contained in
this document are the sole property and copyright of
ALL. Any use, copying, reproduction or disclosure of the

CONSULTANT TO EPC CONTRACTOR IE / PROOF CONSULTANT

document, whether directly or indirectly, or in whole or in
part without the prior written permission of ALL is
prohibited.

Client Drawing No. Rev

Last Modified :- Mar 08, 2022 - 7:27pm SCALES SHOWN ARE FOR AN AT SIZE ORIGINAL DRAWING A040-E-UTL-DRN-DS-L-I-001 B 0

Consultant/Confractor Drawing No.

: ) 3 L 5 6 7 8 9 ‘ 10 ‘ 11 12



AutoCAD SHX Text
IE / PROOF CONSULTANT

AutoCAD SHX Text
Consultant

AutoCAD SHX Text
EPC CONTRACTOR

AutoCAD SHX Text
CONSULTANT TO EPC CONTRACTOR

AutoCAD SHX Text
Consultant/Contractor Drawing No.

AutoCAD SHX Text
Description

AutoCAD SHX Text
Verified

AutoCAD SHX Text
Rev

AutoCAD SHX Text
SCALES SHOWN ARE FOR AN A1 SIZE ORIGINAL DRAWING

AutoCAD SHX Text
Drawn

AutoCAD SHX Text
Designed

AutoCAD SHX Text
Check

AutoCAD SHX Text
Verified

AutoCAD SHX Text
Drawing Title

AutoCAD SHX Text
Rev

AutoCAD SHX Text
By

AutoCAD SHX Text
1

AutoCAD SHX Text
2

AutoCAD SHX Text
3

AutoCAD SHX Text
4

AutoCAD SHX Text
5

AutoCAD SHX Text
6

AutoCAD SHX Text
7

AutoCAD SHX Text
8

AutoCAD SHX Text
9

AutoCAD SHX Text
10

AutoCAD SHX Text
11

AutoCAD SHX Text
12

AutoCAD SHX Text
A

AutoCAD SHX Text
B

AutoCAD SHX Text
C

AutoCAD SHX Text
D

AutoCAD SHX Text
E

AutoCAD SHX Text
F

AutoCAD SHX Text
G

AutoCAD SHX Text
H

AutoCAD SHX Text
1

AutoCAD SHX Text
2

AutoCAD SHX Text
3

AutoCAD SHX Text
4

AutoCAD SHX Text
5

AutoCAD SHX Text
6

AutoCAD SHX Text
7

AutoCAD SHX Text
8

AutoCAD SHX Text
9

AutoCAD SHX Text
10

AutoCAD SHX Text
11

AutoCAD SHX Text
12

AutoCAD SHX Text
A

AutoCAD SHX Text
B

AutoCAD SHX Text
C

AutoCAD SHX Text
D

AutoCAD SHX Text
E

AutoCAD SHX Text
F

AutoCAD SHX Text
G

AutoCAD SHX Text
H

AutoCAD SHX Text
Client Drawing No.

AutoCAD SHX Text
Date

AutoCAD SHX Text
W/V

AutoCAD SHX Text
W/V

AutoCAD SHX Text
W/V

AutoCAD SHX Text
W/V

AutoCAD SHX Text
W/V

AutoCAD SHX Text
W/V

AutoCAD SHX Text
W/V

AutoCAD SHX Text
D

AutoCAD SHX Text
D

AutoCAD SHX Text
A.C. I.D.U.

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
Studio Tecnico: Arch. Giuseppe Conte

AutoCAD SHX Text
NON-VEHICULAR MOVEMENT DRAIN SECTION 1-1 / STRETCH A TO B

AutoCAD SHX Text
NON-VEHICULAR MOVEMENT DRAIN SECTION 2-2 / STRETCH B TO C, C TO D

AutoCAD SHX Text
NON-VEHICULAR MOVEMENT DRAIN SECTION 3-3 / STRETCH D TO E

AutoCAD SHX Text
100 MM THICK DRAIN COVER PLAN

AutoCAD SHX Text
100 MM THICK DRAIN COVER SECTION

AutoCAD SHX Text
FOR DRAIN

AutoCAD SHX Text
FOR DRAIN 

AutoCAD SHX Text
VEHICULAR MOVEMENT DRAIN  SECTION 4-4 / STRETCH E TO F

AutoCAD SHX Text
250 MM THICK VEHICULAR DRAIN COVER PLAN

AutoCAD SHX Text
250 MM THICK VEHICULAR DRAIN COVER SECTION


Annexure ll|

USER OPERATION &
MAINTENANCE MANUAL

20 KLD Sewage Treatment Plant at
M/s Adani Logistics, Indore.
(Machine No. 945)

FOR
M/s. Ceasefire Extinguishers &

Fire System India Pvt Ltd.

Submitted By:

M/s. SPARKLE CLEAN TECH PVT LTD.

89, Gautam Complex, Sector 11, CBD Belapur, Navi Mumbai-400 614.

r@ as. .
adani e SRS G e ot LT
M/s Adani Logistics | M/s. Ceasefire India M/s. Sparkle Clean
Pvt Ltd. Tech Pvt. Ltd.




—~_ L
e

SPARKLE CLEAN TECH PVT. LTD.

Always moving forward...

CONTENT

1. SUMMARY .ottt ettt e e e et e e e et e e e et e e e e e eastaeeeessaeeeeassaaeeeanseeeeeennsaeeeeanaaeaaan 4
1.1 INTRODUCTION ... .ottt ettt ettt et et et et besteebesbeeseebesteeabeebeessassesseensesteennans 4
2. DESIGN BASIS......ettiiieiiee ettt ettt e e e e e e e sttt b areeeeeeeese e astbeeeeeeeseeanntrsreaeaeeeeeannnnes 6
3. EQUIPMENT DETAILLS ...ttt ettt e e e e e ttrr e e et e e e e e s aanbaeeeeeseesenansnsseseaeeeesennnnes 7
B L UNITS ettt ettt ettt et e et e et et e e beeae e beebeeabaebeensesbeessenbesbeessenteeasensesreensas 7
3.2 EQUIPIMENTS ...ttt ettt ettt et sttt et e e teeaveebe e b e sbeeteensesbeensenbesaeensenreennas 7
3.3 ELECTRICALITEMS ...ttt ettt ettt ettt et eav et e v et et enbesteena e beeasereereennas 9
4. PROCESS FLOW DIAGRAM ......uttii ettt e ecitte e e sttt e e ettt e e e et e e e e e tae e e e seaaaaeeseanaeeeennnaeaaean 10
5. PROCESS DESCRIPTION ... .cciiitiiiiitiiie e ettt e e estee e e e ette e e e seatae e e esateeeeeensaeeeeeensaneesessneaeanns 11
5.1 PRIMARY TREATIMENT ..ottt ettt sttt et sttt ae v eaeeaeenens 11
5.2 SECONDARY TREATMENT ..ottt ettt ettt et st st be s e seessereebeeaesnens 11
5.3 TERTIARY TREATIMENT ..ottt sttt st ettt eaeebeeaeeaeerens 12
5.4 SLUDGE TREATIMENT ...ttt ettt sttt st st a et eaeereeaeeaeerens 12
6. STANDARD OPERATING PROCEDURE ......ccciiitiieeectieee e ettt e eectee e et e e e evae e e s e anaee e e 13
6.1 BARSCREEN ..ottt ettt ae b e st e b e s e e eneeseeseesessestens 13
6.2 EQUALIZATION TANK .. eeteteietietietertestest et ere et testesaesae e sa e esessessestessessesseneeseesesseesessens 13
6.3 SECONDARY TREATMENT (MBBR & TUBE SETTLER) ...veevvieteenrereeteerecteerenreeseenneereenesseennens 14
6.4 TERTIARY TREATIMENT ....oeriiieeeee ettt ettt ettt e re e st e e tae e s ba e eeaa e e s abeesbaeesareean 15
6.4.1  PRESSURE SAND FILTER ....coictiitiitiieeeteeeteeteste sttt ettt sae e snens 16
6.4.1.1 OPERATION OF PSF......eetiieieitiee ettt e et e e e e tae e e e snaa e e e s enaeaeeenns 16
6.4.1.2 TROUBLESHOOTING: ....otiiiiiiiiieeeciiee et ee e et e e e sevte e e s e saane e e e snraeeesennaneeeennns 17
6.4.2  ACTIVATED CARBON FILTER:.....cuiitiieietieteeteete ettt ettt ettt veeae e enens 17
6.4.2.1 OPERATION OF ACF ...ttt ettt e et e e e e etae e e e e araea e e eanaaeeeennns 18

6.4.2.2 TROUBLESHOOTING ....ottiiiiiiiiiiiiiiiiieien ittt 19




—~_ L
e

SPARKLE CLEAN TECH PVT. LTD.

Always moving forward...

7. CONTROL PANEL....iiiiiiiiiiiiiiiiiiiice ittt s 20
7.1 START UP PROCEDURE ...ttt sttt s 20
7.2 STOPING PROCEDURE: ...ttt s 20
7.3 SWITCHING OPERATION DETAILS: ...ttt 20

8. OPERATION & MAINTENANCE OF STP ...oeiiiiiiiiiieiiieeerec et 23
8.1. OPERATION OF STP..uiiieieiteeesie ettt ettt sttt sttt sbe e bt st sae e sreemeen 24
8.2. PREVENTIVE MAINTENANCE ..ottt sttt st sre s 25
8.3. MAINTENANCE REGIME.....c..eiiiititeenieetee ettt ettt saeea 28

8.3.1. EQUIPMENT’S MAINTENANCE: .....ooiiiiiiiiteeiieeete ettt 28
8.3.1. ELECTRICAL MOTORS MAINTENANCE:.....cciiiiiiiitereee e e 29
9. STROUBLE SHOOTING: OPERATION PROBLEMS IN STP ... 30
ANNEXURE-01: TEST RECOMMENDED TO BE CARRIED OUT ....cciieiiiiiiiiiririeereee s 33
ANNEXURE-02: LOG SHEET FOR ANALYSIS ...t 33
ANNEXURE-03: OPERATIONAL LOG SHEET OF SEWAGE TREATMENT ......cccvvviiinnnnnn. 34

ANNEXURE-04: MAINTENANCE LOG SHEET ....otviiiiiiiiiiiiiiiiiecincenec e, 35




—~_ lem
.L--
SPARKLE CLEAN TECH PVT. LTD.

Always moving forward...

1. SUMMARY

System Description

Process Moving Bed Biofilm Reactor Technology Based Aerobic Biological Attached
Growth Type Sewage Treatment Plant
System No Sr. No. 945.

1.1 INTRODUCTION

Sewage Treatment Plant installed at Adani logistics at Indore by M/s. Sparkle Clean Tech Pvt.

Ltd., is to treat sewage generated from the building.

The Sewage treatment plant (STP) is designed to treat daily Sewage quantity of 20 Kilo Litre’s
per day (KLD). The parameters based on which the S.T.P. has been designed are provided in

the next article.
The STP System consists of three stage biological wastewater treatment with following units.
Stage I: Primary Treatment:

1. Screening and Oil & Grease Removal

2. Equalization tank with coarse aeration system.

Stage Il: Secondary Treatment:
3. MBBR tank with moving media and aeration system.
4. Tube settler

5. Sludge Recycle Pump

Stage IlI: Tertiary Treatment:

6. Clarifier Water Tank




—~_ L
e

SPARKLE CLEAN TECH PVT. LTD.

Always moving forward...

7. Filter Feed Pump

8. Pressure Sand Filter (PSF)

9. Activated Carbon Filter (ACF)
10. UV System

11. Treated Water Tank

12. Sludge Holding Tank




—~_ L
e

SPARKLE CLEAN TECH PVT. LTD.

Always moving forward...

2. DESIGN BASIS

Flow / Capacity Calculation:

« Design Flow rate :20 m3 / day

«<2 Average flow duration : 20 hours

«<2 Design Average Flow rate :1m3/hr.

«<2 Type of process proposed : MBBR (Moving Bed Biofilm Reactor)

Design flows and Characteristics of Sewage before treatment:

SR. NO. PARAMETER QUALITY UNITS
1 Flow 20 m3/day
2 pH 6.0-8.5 -
3 BOD 250-300 mg/I
4 COoD 400-500 mg/I
5 TSS 250 mg/I

Expected Treated Sewage Quality

Typical treated Sewage qualities from MBBR unit are as follow (maximum values):

SR. NO. PARAMETER QUALITY UNITS
1 Flow 19 m3/day
2 pH 6.5-7.5 -
3 BOD <30 mg/|
4 COoD <100 mg/|
5 TSS <30 mg/|
Note:

1. The system is designed based on the feed water analysis considered in column of Design.
2. If any changes in the feed water parameters exceeding 5% of value mentioned in feed water may
affect the treated water quality and / or quantity.




—~_ lem
.L--
SPARKLE CLEAN TECH PVT. LTD.

Always moving forward...

3. EQUIPMENT DETAILS

3.1 UNITS
Sr. Tag. Equipment
No No. Description Qty moc
1. T-01 Equalization Tank 1 RCC By
Client
2. T-02 MBBR Tank 1 MSEP
3. T-03 Secondary Tube 1 MSEP
Settler
4, T-04 Clarified Water/ 1 MSEP
Filter Feed Tank
5. T-05 Treated Water 1 By Client
Tank
6. T-06 Sludge Holding 1 HDPE
Tank
3.2 EQUIPMENTS
NS:'). Tag No. | Equipment Details Qty
. Bar Screen 1
2. P-01 Raw sewage transfer 1W +1 SB
A/B pumps
Type: Submersible
Pump
Make: KIRLOSKAR
Model: 750 CW
3. P-02 Filter Feed Pump 1W +1 SB
A/B Type: Horizontal

centrifugal Pump
Make: KIRLOSKAR
Model: Gmc 128+,

Volume

0.9m3

34.22m?

0.5m?

Size/
Capacity

1m3/hr @
10 MWC

1m3/hr @
25 MWC

Dimension

1.2mX2mX25m

1.3mX2mX25m

0.6mMX1.2mX25m

0.6mMX0.8mX25m

HP
Each

1.0

1.0

MOC

SS

Cl body &
Impeller

Cl body &
Impeller




SPARKLE CLEAN TECH PVT. LTD.

No.
4,

10.

11.

12.

13.

|
Bive, s

Always moving forward...

Tag No.

P-03
A/B

DP-01

AB-01
A/B

V-01

V-02

uv-01

Equipment Details

Sludge Recirculation
Pump

Type: Horizontal
centrifugal Pump
Make: KIRLOSKAR
Model:
SPO5M,CII+MS

Alum Dosing Pump
Make: Milton Roy
Model: UC-11

Air blowers
Make: Airvac
Model: 24AC

Pressure Sand Filter

Activated Carbon
Filter

UV System
Make: Sukrut UV
Model: W-1-EL Series

MBBR Media
Make: GFEC
Model: 1622

Tube settler media
Make: GFEC
Model: TSM-120

Fine Bubble Tube
Diffusers

Make : Proflex
Model: TP901E

Coarse Bubble
Diffuser

Make : Proflex
Model: TP8OE

Qty

1W +1 SB

1w

1W +1 SB

1w

1w

1w

1 Lot

1 Lot

4 Nos.

2 Nos.

Size/
Capacity
1 m3/hr @
10 MWC

4 LPH
@Max. Inj.
Press. 5.5
kg/cm?2
35 m3/hr @
0.3kg/cm?

12” Dia
X 48” HOS
12” Dia
X 48” HOS
1 m3/hr

2m3/hrto 10
m3/hr

3m3/hr -
8m3/hr

MOC

Cl body &
Impeller

PP

cl

FRP

FRP

SS316

PP

pPvC




—~_ L
e

SPARKLE CLEAN TECH PVT. LTD.

Always moving forward...

Sr. Size/ HP
Tag No. | Equi Detail M
No. ag No quipment Details Qty Capacity Each ocC
14. Organic Waste 1w 25 Kg / Day 2&1
Converter
ow-01 Make: Nachiket
Model: N15-25
3.3 ELECTRICAL ITEMS
Sr. Details Capacity/
No. Tag. No. Size Qty. MOC
MCC Suitable to 1 No. MS powdered coated
1. -- accommodate all STP
feeders.
Electrical Cables and Flexible PVC 1 Lot. Flexible PVC
2. -- accessories

Abbreviation- ClI- Cast Iron
SS- Stainless Steel
FRP-Fiber Reinforce Plastics
MCC- Motor Central Control
PP- Polypropylene




SPARKLE CLEAN TECH PVT. LTD.

Always moving forward...

4. PROCESS FLOW DIAGRAM

PROCESS FLOW DIAGRAM

Incoming

Sewage to STP creening

Alum Dosing

Clarified
Water Tank

UV System

Treated Water
for irrigation,
Flushing etc

Equalization
Tank

Secondary tube
settler

Sludge
recycle

Excess
Sludge to
Drain

10




—~_ L
e

SPARKLE CLEAN TECH PVT. LTD.

Always moving forward...

5. PROCESS DESCRIPTION

The following treatment processes is considered in this sewage treatment plant.
i) Primary Treatment by Screening, Flow Equalization
ii) Secondary treatment with Moving Bed Biofilm Reactor (MBBR) based Process.
iii) Tertiary with Filtration & Disinfection

iv) Sludge Treatment System

5.1 PRIMARY TREATMENT

All sewage generated is collected and transported through sewage collection pipelines to
collection tank then flow to Bar Screen Chamber for removal of floating solids, rags etc. and
then to Oil & Grease trap for removal of floating oil & grease. From Qil & Grease trap, the raw
sewage flows to Equalization tank (T-01). The raw sewage flow is variable according to peak
loads throughout the day the purpose of equalization tank is to equalize raw sewage
qualitatively and quantitatively for further uniform process. Raw sewage from collection tank
is uniformly pumped to the MBBR (Moving Bed Biofilm Reactor) by raw sewage transfer
pumps (P-01A/B). Equalization Tank (T-01) was equipped with Coarse Bubble Diffuser for

homogenized mixing of incoming sewage.

5.2 SECONDARY TREATMENT

Sewage from equalization tank will be pumped to MBBR reactor, which is equipped with

floating media to prevail the attached growth of microorganism. The bio media is provided of
sufficient quantity suitable for the strength of the waste. The air is provided though an Air

blower for 24 x7 hr to avoid death of microorganism.

The overflow from the MBBR (T-02) is flows to Tube Settler (T-03). It is provided with alum
dosing and tube deck media for easy and fast settling of solids. Bio-sludge settled at the
bottom is pumped back with the help of sludge recirculation pumps (P-03A/B) to the
bioreactor to maintain the required concentration of MLSS and overflow will be collected in
Filter Feed/Clarified Water Tank (T-04) by gravity.

11




N e
e

SPARKLE CLEAN TECH PVT. LTD.

Always moving forward...

To understand the system, the following terms must be understood: -

(a) BACTERIA: Bacteria are single celled prokaryotic organisms. Their usual mode of reproduction is by
binary fission. Generally, a bacterial cell contains 80% water and 20% dry material, out of which 90% is
organic & 10% is inorganic.

(b) BIO CHEMICAL OXYGEN DEMAND (BOD): It is the demand of dissolved oxygen by bacteria and

other microbes in the bio- chemical oxidation of Organic matter.

(c) MIXED LIQUOR SUSPENDED SOLIDS (MLSS): The suspended solids concentration is the Aeration
tank is referred as Mixes Liquor Suspended solidS. It is an index of the mass of active microorganisms
in the Aeration tank. As illustrated before MLSS in aeration tank indicates the presence of both active
and dead bacterial cells. The level of MLSS that should be maintained depends upon the desirability of
treated water quality. MLSS level of 300 -400 ml /lit would be optimum in a MBBR type aeration tank.

(d) RETURN ACTIVATED SLUDGE (RAS): The purpose of the return of activated sludge to Aeration tank
from Sludge Sump is to maintain a sufficient concentration of activated sludge in the tank so that
required degree of treatment can be obtained in the limited time interval.

(e) FOOD TO MASS RATIO (F/M): It is the ratio between amounts of Organic material available to
microbial population. In other words, it is the ratio between BOD in Kg and MLSS in kg. A proper F/M

can be achieved by increasing or decreasing the rate of return activated Sludge (RAS) from tube settler.

5.3 TERTIARY TREATMENT

Biologically treated Sewage from secondary tube settler is collected in Filter Feed/Clarified
Water Tank (T-04). The water is pumped by filter feed pump (P-02A/B) to PSF (V-01) and ACF

(V-02) for further removal of trace solids, odor, from treated water after disinfecting by

Ultraviolet (UV) treated sewage will collected in Treated water tank (T-05).

TREATED WATER DISPOSAL : Treated Sewage collected in Treated water tank (T-05) which

can be used for gardening, flushing, HVAC water etc.

5.4 SLUDGE TREATMENT

Part of Sludge settled at Tube settler bottom will be recycled to MBBR tank (T-02) and other
excess part of sludge sent to Sludge Holding Tank (T-06).

12




—~_ L
e

SPARKLE CLEAN TECH PVT. LTD.

Always moving forward...

6. STANDARD OPERATING PROCEDURE

6.1 BAR SCREEN

e This unit is provided for removal of floating solids, rags etc.
Normal Operation of BAR SCREEN
e Sewage inlet into the bar screen.

e Manually clear the entire trap floating solids, rags etc. from the screen.

6.2 EQUALIZATION TANK

e This unit is provided for equalizing the hydraulic and organic fluctuations in the

sewage.

e Pumps are provided with level switch for auto shut off at no sewage conditions in the
tank.

Normal Operation of Equalization Tank:
1. Sewage inlet into the equalization tank.

2. Check the sewage level inside equalization tank & start the raw sewage transfer pump

after sufficient level is achieved in equalization tank.

3. Raw sewage transfer pumps are provided with level switch for dry run protection of
the pumps. Air blowers and pumps can be operated on manual selection by selecting
respective or auto operation mode by turning switch to auto mode then pump will
operate within low and high level switch limit. In auto mode pumps will run on auto

change over timer base function. Change over timer is settable.
4. The same pumps can be used for transferring sewage to MBBR tank or bypass line.
Precautions to be taken before operating Raw Sewage Transfer Pumps:
1. Check equalization tank is with adequate level of sewage.
2. Turn on air blowers & check aeration is happening inside equalization tank.

3. Start the pump (P-01A/B) and open the valve on delivery line slowly.

13




—
&3
SPAR

4.

5.

6.3

|
Bive, s

KLE CLEAN TECH PVT. LTD.

Always moving forward...

Check sewage is being transferred smoothly till MBBR.

Run each pump for a two hour shift then change to the other pump for trouble free

operation. In auto mode pump will shift over automatically.

SECONDARY TREATMENT (MBBR & Tube Settler)

This unit is provided for biological degradation of the organic matter present in

sewage. For effective mixing, oxygen supply and maintain MLSS, Air Blowers equipped
with fine diffusers. Once sewage inlet given to equalization and MBBR tank then air

blower should be run continuously.

Flow from raw sewage transfer pump (P-01A/B) discharge and sludge recirculation
pump (P-03A/B) enters at inlet of the MBBR.

The sewage after MBBR reactor will flow to Tube settler respectively for physical
separation of sludge and semi treated water by gravity.Alum dosing is given for fast
settling of sewage.

Sludge settled at Tube settler bottom will be removed by using sludge recirculation pump (P-
03A/B) and recycled back to MBBR inlet.

The excess sludge will be directed to Sludge Holding Tank (T-06) for further sludge

treatment.

Normal operation of the system will be in following sequence:

Allow the reactor to fill by raw sewage flow from equalization tank.

24X7 hours Oxygen supply and mixing in the aeration tanks are achieved using Air

Blower equipped with fine diffusers.

Ensure that sludge recirculation pump is in operation. While starting the recycle pump,
open the suction valve of the secondary tube settler tank and discharge valve at MBBR

tank. Then open suction & delivery valves of the sludge recirculation pump.

Sludge recirculation Pumps can be operated on manual selection by selecting

respective pump or auto operation mode by turning switch to auto mode. In auto

14




N |l
.-

SPARKLE CLEAN TECH PVT. LTD.

[

Always moving forward...

mode pumps will run on auto change over timer base function. Change over timer is

settable.

The overflow from the Tube Settler (T-03) is flows to Clarifier Water Tank (T-04).

Precautions to be taken:

Regular operation of STP shall be started when MLSS level in aeration tank reaches
above 300 - 400 ml/I.

Mixed liquor sample should be checked regularly in laboratory for MLSS.

Incoming sewage should have domestic quality as per influent parameter. There
should not be industrial sewage mixed with domestic sewage, otherwise the biological

treatment will not work, and the effluent quality will not be met.

Very lean or very high variation in feed water parameters may affect the treated water
quality.

Continuous air in aeration tank is essential for process.
Read & follow equipment manual along with above instructions.

Ensure electrically operated equipment is connected with suitable and stable power

supply as per required equipment guidelines.

Run each pump for two hour shift then change to the other pump for trouble free

operation. In auto mode pump will shift over automatically.

6.4 TERTIARY TREATMENT

From the Secondary Tube Settler, the biologically treated sewage continuously flows
into the hold sump i.e., Clarifier Water Tank from where it is pumped into Tertiary

treatment system.

Filter feed Pumps(P-02A/B) are provided with level switch for auto shut off at no
sewage conditions in the Clarifier Water tank and high level if treated water tank to

avoid overflow.

15




— p
e

SPARKLE CLEAN TECH PVT. LTD.

Always moving forward...

e Biologically treated sewage will pass through the PSF, ACF & UV.

e Treated sewage pass through UV system for disinfection. Operation of UV is interlock

with filter feed pump. First turn ON selector switch of UV on control panel. When filter

feed pump run at that time UV will ON automatically.

6.4.1 PRESSURE SAND FILTER

Vertical Pressure sand filters are meant for increased flow rates compared to gravity sand

filters and can treat water of turbidity up to 5 NTU. Fine grade of filter sand ensures trapping

of suspended solids efficiently. The sand bed is supported by other graded filter media

through which water flows uniformly.

Water

Fine Sand

1/2” Coarse Silex

6.4.1.1 OPERATION OF PSF

The upper layers of the sand perform the actual
filtration function. The gravel layers merely provide
physical support to the upper sand layers.

The sand used in the PSF is not ordinary
construction sand: it has particle size in a specific
range, and is specially sieved for this purpose.

Think of a sand filter as a 30D (“in depth™) filter,
as compared fo planar filters like a tea bag or
tea strainer. Here, the filtration occcurs alomng the
entire depth of the sand layer. The solid particles
in the water get entrapped and enmeshead in the
spaces between the sand paricles.

Gradually, the space bebtween sand particle
gets filled with incoming solids. This hlocks the
passage of water through the sand layer. As a
result, the pressure at the outlet drops rapidliy=T,
and wastes the pumping power, and reduces the
throughput of the filter.